
Änderungen vorbehalten!

Ersatzteilliste

EDS 125

02/13

1I

5
2

8

69

12

11

16

15
14

13

19

20
21

25

28

23
22

26
27

24

37

38

40
41

42

44

45
46

47

48
49

50
51

43

33
36

32
34

30

3052

18

10

3

56

X

X

60

61

62

62
63

64
65

66

67

21

31
21

58

57

72

70

71

2I



0660V000 01Version:

Dated: 19.12.2022

pc.Item No.DescriptionPos.pc.Item No.DescriptionPos.

O

EDS 125 - 230V

2 Threaded pin M5x10 80200783 2

3 Plug 6660W003 1

5 Screw 4,8x10 6660W005 2

6 Cap screw 6660W006 2

8 Carbon brush 6660W008 2

9 Cable grommet 6660W009 1

10 Screw M5x45 80201231 4

11 Wire locking flange 6660W011 1

12 Screw 4,2x13 80201270 2

13 Screw 4,2x16 80201271 4

14 Capacitor 6660W014 1

15 Switch 6660W015 1

16 Dust cap 6660W016 1

18 Locking knob cap 6660W018 1

19 Stator, compl. 230V 6660W019 1

20 Screw 4,8x70 80201286 2

21 Spring lock washer 5 80201302 5

22 Grooved ball bearing 608 2Z 80410011 1

23 Insulation washer 6660W023 1

24 Air guiding ring 6660W024 1

25 Rotor, compl. 230V 6660W025 1

26 Disc 6660W026 1

27 Grooved ball bearing 629 2RZ 6660W027 1

28 Woodruff key 6660W028 2

30 Wing screw M5 6660W030 2

31 Washer 5,3 80201374 1

32 Nut M5 80201357 1

33 Base plate 6660W033 1

34 Threaded pin M5x8 80200776 1

35 Plug 6660W035 1

36 Fitting screw M5x37 6660W036 1

37 Gearbox housing 6660W037 1

38 Grooved ball bearing 606 2Z 6660W038 1

40 Spacer 6660W040 1

41 Gearbox cover 6660W041 1

42 Grooved ball bearing 6002 2RSL 80410038 1

43 O-ring 6660W043 1

44 Spindle 6660W044 1

45 Gearbox cover ring 6660W045 1

46 Screw M5x20 80201204 2

47 Flange 6660W047 1

48 Clamp nut 6660W048 1

49 Flange screw M7x16 6660W049 1

50 Protection plate 6660W050 1

51 Wing screw M4x10 80201407 2

52 Guide angle 6660W052 1

56 Connecting cable PRCD 2x1mm² 

5m
7570C262 1

57 Spanner 6660W057 2

58 Sealing plug 6660W058 1

60 Water connection, compl. 7660V950 1

61 Jet 7660V953 1

62 Seal ring 1/8" 83000106 1

63 Mini ball valve 85000143 1

64 Reducer 85000142 1

65 Seal ring 1/4" 83000107 1

66 Connecting piece 83000124 1

67 O-ring 6x2 83000083 1

70 Motor housing + caps 6660W070 1

71 Brush holder tube, compl. 6660W071 2

72 Gear set 6660W072 1

to 12/2015

page 1 of 1


